Bouncepad Mini Desk Assembly Instructions USA

Bouncepad Mini Desk Assembly Instructions USA
Bouncepad Mini Desk
Tools you’ll need...
Assembly Instructions
a
c
b
d
e
f
Tools Key
3 “
(from the surface to
the centre of the screen)
39 ‘’
(recommended height from the
ground to the centre of the screen)
a
Pencil
b
Drill
c
5/8” Drill Bit
d
1/4” Drill Bit
e
Adjustable Wrench
f
Pozi Screwdriver
What’s in the box?
Components Key
3
4
1
2
5
9
11
10
12
13
14
Security Screw Key
3
Desk Mount
4
Surface Mounting Kit
5
Mounting Washer
6
Case Washer
7
MFI Lightning Cable
8
M4 Wingnut x 4
M4 Washer x 4
10
M4 Hex Nut x 4
11
M4 x 10mm Pin Torx Countersunk Screw x4
12
M4 x 16mm Pin Torx Buttonhead Screw x4
13
M4 x 40mm Socket Set Screw x 4
14
No. 8 x 1 ½” Pin Torx Self Tapping CSK Screw x4
Components supplied as Extras
8
Secure Case
2
9
6
7
1
Drill the mounting holes in your surface using the Mounting Washer as a template. If you wish to secure the Bouncepad from above your
surface, use the Surface Mounting Kit provided. See point 10 for more details.
1
33/64”
d
d
33/64”
b
a
5/8”
c
d
d
c + d
5
6
d
1/4”
2
Attach Socket Setscrews to the Desk Mount.
Attach the Desk Mount to your surface. For faster installation use
the 4 x M4 Wingnuts ( 8 ) in place of the M4 Hex Nuts. You will need
to feed the USB cable through before fully tightening the wingnuts
due to their larger size and shape.
3
2
3
5
9
10
13
13
e
Remember, wingnuts can be
undone by hand, so consider the
security of your installation before
choosing this mounting method.
1-617-275-8131 I www.bouncepad.com I
Bouncepad North America, Inc. 50 Terminal St, Unit 710, Building 2, 7th Floor, Charlestown, MA 02129, USA l
2013 Bouncepad Spotspot Ltd. All rights re
Attach the Secure Case to the Desk Mount. Firstly, insert the 4
screws into their threads until they are finger tight. At this stage,
align the case to be horizontal. When the case is aligned, tighten
screws with the Security Screw Key.
4
If you have purchased the MFI Lightning Cable, feed it
through the Mounting Arm from above.
5
7
f
2
12
6
You can mount
the case portrait
or in landscape.
6
8
Unscrew all 4 screws to remove the face of the Mini Desk
using your Security Screw Key.
Your Mini Desk is set up to allow functionality of the on/off
button on your tablet. You can change this functionality by
unscrewing the cap and turning the button strip to face down.
Internally, connect cable to iPad Mini and place into Secure
Case. Make sure that the camera on your iPad Mini aligns with the
hole in the Secure Case. Alternatively, see step 10 to externally
power your iPad Mini.
7
Once your tablet is enclosed, screw the face of the Secure
Case back on.
9
a
Option 1: (set as default)
on/off button functionality
enabled
Option 2: on/off button
functionality disabled
10
You can choose to externally connect your iPad Mini to your
power supply. Please note that the Apple Lightning Cable is not
supplied with your Bouncepad Mini Desk.
Using the Surface Mounting Kit (alternative to points 1, 2 & 3).
Attach the Surface Mounting Plate to the Desk Mount using M4 X
10mm Countersunk Security Screws. Attach the assembly to your
surface using suitable screws ( 14 ). The plate cover fits on after the
Desk Mount is fixed.
11
Surface Mounting Kit
78mm diam.
2
4.5mm
diam.
11
26mm
diam.
cable
channel
60mm
diam.
Not to Scale
1-617-275-8131 I www.bouncepad.com I
Bouncepad North America, Inc. 50 Terminal St, Unit 710, Building 2, 7th Floor, Charlestown, MA 02129, USA l
2013 Bouncepad Spotspot Ltd. All rights re
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertising